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Bill To: Chip To: 6 Order Date:lO/04/2010 CERTIFIED MATERIAL TEST REPORT 
FORTACERO S.A. DE C.V. FORTACERO PO No:4500071779 GERDAU AMERISTEEL 
BLVD CARLOS SALINAS DE GORTAR 14701 ATLANTA DR Mil1 Order No:3792347 Midlothian Mil1 
m 8.8 TX Load N0:1333680 BGERDAU-SI~EL 7nn W=YA anad ...... - ~ ~ 

AWDACA NL 78045 US Manif est No:2031785 
--- ..--- ..--- 

Midlothian. TX 76065 

SPECIFICATIONS 
SIZE GRADE 
10 X 20.0 CHANNELS / C 250 XA36/A57250 

PRODUCT 
CHANNELS 

HEAT NO: 22563690 CHEMICRL ANALYSIS 

c Mn P S Si Cu Ni cr MO Sn v ~l Nb CE 

.O7 .86 .O09 ,026 .26 .33 .O8 .ll .O26 .O09 .O01 .O03 .O17 .27 

PHYSICAL PROPERTIES 
Yicld Strcnqth Tenaile Strenqth Specimen Area Elonqation Bend Test - ROA 

KSI MPa KSI MPa Sq In Sq cm % Gage Length Dia. Result % 

60.0 413.7 78.6 541.9 O. 570 3.68 24.1 8 In 200 mm 
58.2 401.3 78.2 539.2 0.550 3.55 23.4 8 In 200 mm 

Al1 manufacturing processes of this product; including electric arc MELTING and continuous CASTING, occurred in the U.S.A. 
CMTR complies with EN 10204 3.1 

'1 hereby certify that the contents of this report are correct and accurate. Al1 tests and operations performed by this 
material manufacturer or its sub-contractors. when applicable, are in compliance with the requirements of the material 
specifications and applicable purchaser designated requirements." 

signed.&k-. L/&.*&.--2Date:Oct. 05, 2010 Signed: Date: 
Tom L. Harrington: Quality.AZsurance Manager Notary Public (if applicable) 
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